




ITEM I. B. 



























DATE PREPARED: DEPT. Billing

DATE REV #1: DEPT CODE 30-1909

DATE REV #2:  

Account Line Item FY 16/17 Request
FY 15/16 

Appropriation

Percent 

Change

30-1909-101 $339,635 $329,905 2.9%
SALARIES & WAGES

30-1909-102 $27,200 $16,000 70.0%
OVERTIME EXPENSE

30-1909-210 $5,000 $5,000 0.0%

PRINTING/OFFICE SUPPLIES

30-1909-211 $55,000 Postage for Billing, Debt set-off, and final bills. $49,000 12.2%
POSTAGE EXPENSE

30-1909-214 $1,940 ABPA, AWWA,WA, SCUBA, WEASC memberships $1,465 32.4%
DUES & MEMBERSHIPS

30-1909-215 $1,560 $1,560 0.0%
TRAVEL EXPENSE

30-1909-217 $20,000 $17,500 14.3%

AUTO OPERATING EXPENSE

30-1909-221 $11,228 $8,977 25.1%

TELEPHONE EXPENSE
[...]
@ WWTP (ie: after hours emergency calls for WWTP, Pump Station #1 & #2 for emergency 
repairs to equipment).  Current overtime expenditures reflect increasedsolids dewatering operations 
due to additional flows received into the WWTP (membranes, centrifuges, and digesters) to achieve 
target MLSS concentrations for carousels, additional hauling of solids to landfill, and overtime for 
WWTP maintenance staff (additional employee added this fiscal year)for possible after hours 
electrical/mechanical troubleshooting and corrective maintenance. 

These fees includes treatment plant and laboratory certififcation, and covers inspection, analysis, 
and monitoring done by DHEC over the year.

FY1617 1916 WWTP 3-2-16.xlsm Page 1



��

DATE PREPARED:  2/06/15 DEPT. WWTP

DATE REV #1: DEPT CODE 30-1916

DATE REV #2: 

Account Line Item
FY 16/17 

Request

FY 15/16 

Appropriation

Percent 

Change

CITY OF CAYCE

BUDGET JUSTIFICATION

Justification

Salary and wages for 13 employees. 30-1916-217 $37,000 $37,000 0.0%
AUTO OPERATING EXPENSE

30-1916-218 $474,000 $430,000 10.2%
WATER EXPENSE

30-1916-220 $942,000 $939,000 0.3%
ELECTRIC & GAS EXPENSE

30-1916-221 $28,060 $27,700 1.3%
TELEPHONE EXPENSE

30-1916-223 $2,000 Oils and greases for blowers, pumps, clarifier drives and wastewater pump stations #1 & #2. $3,000 -33.3%
LUBRICATION SUPPLIES

30-1916-226 $141,975 $133,305 6.5%
SERVICE CONTRACTS 1.  Annual radio service contract charge. $450

2.  Generators and Switchgear Service Agreement $11,000
3.  Lawn service agreemment $55,500
4.  Elevator Service Agreement $1,740
5.  Annual Industrial Scientific Gas Detector iNET Insite usage fee $1,020
6.  Hach WWTP  Lab & Process Control peventative maintenance agreement $20,200

$1,440
8. Plant garbage service $10,000
9. Aquarium maintenance service $4,200
10.True up and wwtp audit expenses $25,000
11.Xylem Effluent Pump Service contract (Bronze) $6,600

$4,825

Electric power service for operating the WWTP and solids handling facility.  Increase due to  
addition of 2 LCJMW&SC force main metering station operations & one Town of Lexington 
metering station.

Telephone/Internet service, Verizon cellular/direct connect phone service,.  Added $72 e-mail 
expence per user (5).

Potable Water Usage @ WWTP @ $4.25/thousand gallons. 7-1-15 thru 12-31-15 water usage @ 
55,745,000 gallons.

Maintenance of vehicles and equipment assigned to the WWTP including fuel, oil, lubricants for 1 
sedan ,3 pickup trucks, 2 service trucks, & 3 tractor trailers.  Total of 9 vehicles. Also supports a 
John Deere tractor and Gator utility vehicle, a KutKwik slopemower, and a gasoline utility golf 
cart. Vehicle expence includes weekly routes for Town of Lexington & Joint Municipal 
Commission sampling.

7.  Fire Alarm Service (Operations & Chlorine Buildings)

12. WWTP HVAC service agreement

FY1617 1916 WWTP 3-2-16.xlsm Page 3



��

DATE PREPARED:  2/06/15 DEPT. WWTP

DATE REV #1: DEPT CODE 30-1916

DATE REV #2: 

Account Line Item
FY 16/17 

Request

FY 15/16 

Appropriation

Percent 

Change

CITY OF CAYCE

BUDGET JUSTIFICATION

Justification

Salary and wages for 13 employees. 30-1916-227 $151,000 $66,000 128.8%
EQUIPMENT REPAIR

30-1916-228 $500 $500 0.0%
BUILDING REPAIRS

30-1916-229 $260,000 $200,000 30.0%
SULDGE DISPOSAL FEES

30-1916-231 $3,000 $2,000 50.0%
HAND TOOLS & SUPPLIES

30-1916-236 $2,000 $2,000 0.0%
ELECTRIC & LIGHT SUPPLIES

30-1916-237 $200 Miscellaneous parts/service for mobile radios. $200 0.0%
RADIO SUPPLIES

30-1916-238 $6,700 $6,000 11.7%
SAFETY SUPPLIES

30-1916-241 $6,000 $5,600 7.1%
UNIFORM SUPPLIES

30-1916-244 $1,000 $1,000 0.0%
JANITORIAL SUPPLIES

30-1916-248 $214,852 Purchase of chlorine, sulfur dioxide, polymer, lime, and alum . Increase  additional chemical $150,996 42.3%
CHEMICAL EXPENSE usage due to increased flows into WWTP. So far FY15/16 average flows into WWTP is 28% 

higher than FY14/15.

Hand soaps, mops, brooms, paper towels, bath tissue and floor cleaning supplies. 

Landfilling of sludge that is generated in the wastewater treatment process and water plant alum 
sludge. Additional flows from winter rain events and additional flow from the Town of Lexington 
contribute to increase in solids removal from WWTP processes.

Raingear, boots, safety glasses, and rubber gloves.  New safety equipment needed for the ongoing 
safety program including calibration gas, parts and repair for portable gas monitor. 

Small tools and implements to repair and maintain the WWTP.  Additional tool expense to outfit 
new Maintenance Tech.

Rental of uniforms as needed for 13 employees  Purchase Cayce logo jackets as needed.

Maintenance of buildings at the WWTP and pump station #1 

Light bulbs, ballasts, and replacement fixtures for the WWTP and pump stations.

Equipment repairs for the maintenance of pumps, couplings, drives, blowers, pump stations, bar 
screen, valves, gererators and switchgear,etc. and annual hoist inspection and repair.

FY1617 1916 WWTP 3-2-16.xlsm Page 5



��

DATE PREPARED:  2/06/15 DEPT. WWTP

DATE REV #1: DEPT CODE 30-1916

DATE REV #2: 

Account Line Item
FY 16/17 

Request

FY 15/16 

Appropriation

Percent 

Change

CITY OF CAYCE

BUDGET JUSTIFICATION

Justification

Salary and wages for 13 employees. 30-1916-249 $38,200 $35,900 6.4%
LABORATORY SUPPLIES

30-1916-262 $8,162 Insurance on 11 Vehicles/Trailers assigned to the WWTP. $6,900 18.3%
VEHICLE INSURANCE

30-1916-264 $7,795 $6,000 29.9%
EMPLOYEE TRAINING

30-1916-267 $28,000 $25,100 11.6%
PROFESSIONAL SERVICES

30-1916-268 $25,000 $0 #DIV/0!
PROFESSIONAL SERVICES - 

ENGINEERING

Reagents & supplies for the analysis of influent, effluent and pretreatment samples that are required 
by DHEC and EPA including chlorine, CODs, BODs, fecal coliform, quality control standards and 
pH reagents.  Purchase of unknown WP interlaboratory PT study samples as mandated by 
EPA/DHEC.  Analytical balance calibration.  Special sampling projects.  Resumption of 
phosphorous analysis required for 25 MGD NPDES limits. Additional costs associated with Town 
of Lexington & Joint Municipal Commission BOD, TSS & NH3 analysis,  new E-Coli analysis 
supplies, increase for laboratory water purification system operations, and purchase of additional 
disposable sample bottles.  Additional monies adjusted for 5.0% anticipated  laboratory supply 
price increases .

Outside Laboratory analysis for metals, TCLP, toxicity, total phosphorous, PCB's, total nitrogen 
and monitoring of Cayce's pretreatment accounts.  This analysis has to be done by a State of South 
Carolina ceritified laboratory.  Also extra sampling to investigate any potential operational 
problems in WWTP water quality.  

Short schools, seminars and outside training materials.  Certification for employees as  keeping up 
the number of CEU hours required for operator renewal of their certifications.  Additional training 
required to prepare lower grad operators (3) for higher level cerification exams.  Training for new 
maintenance technician on WWTP systems.

Engineering for headworks and pretreatment

FY1617 1916 WWTP 3-2-16.xlsm Page 6



��

DATE PREPARED:  2/06/15 DEPT. WWTP

DATE REV #1: DEPT CODE 30-1916

DATE REV #2: 

Account Line Item
FY 16/17 

Request

FY 15/16 

Appropriation

Percent 

Change

CITY OF CAYCE

BUDGET JUSTIFICATION

Justification

Salary and wages for 13 employees. 30-1916-385 $68,050 $57,000 19.4%
MACHINES & EQUIPMENT Item #1 ArgusHazco QRAE 3 gas detectors with calibration equipment $11,800

Item #2 Replacement Chassis/ Body for 2000 Chevy 3500 HD $28,200
Item #3 BioRem Odor control Recirculation pump/motor assembly $5,350
Item #4 Headworks rotating screen wash impellor pump $13,200
Item #5 Carousel WiLo submersible mixer $9,500

TOTAL $68,050

30-1916-386 $4,720 Item #1 Laboratory printer/scanner $400 (new budget line item) #VALUE!
EQUIPMENT NON- CAPITAL Item #2 Hach rugged PH probe $630

Item #3 Hach rugged LDO probe $820
Item #4 LBOD probe $1,050
Item #5 Laboratory benchtop ph meter $1,820

TOTAL $4,720

30-1916-805 $70,106 $65,433.00 7.1%
SC STATE RETIREMENT 

CONTRIBUTIONS

30-1916-810 $964 $900.00 7.1%

SC STATE PRE-RETIREMENT 

DEATH BENEFIT

30-1916-814 $49,158 $46,800 5.0%
SOCIAL SECURITY

30-1916-820 $86,000 $86,000 0.0%

GENERAL INSURANCE EXPENSE

30-1916-821 $32,433 $27,170 19.4%
WORKERS COMP INSURANCE 

EXPENSE

FY1617 1916 WWTP 3-2-16.xlsm Page 7



��

DATE PREPARED:  2/06/15 DEPT. WWTP

DATE REV #1: DEPT CODE 30-1916

DATE REV #2: 

Account Line Item
FY 16/17 

Request

FY 15/16 

Appropriation

Percent 

Change

CITY OF CAYCE

BUDGET JUSTIFICATION

Justification

Salary and wages for 13 employees. 
30-1916-822 $107,295 $99,042 8.3%

MEDICAL INSURANCE EXPENSE

30-1916-825 $2,000 $2,000 0.0%
UNEMPLOYMENT COMPENSATION 

EXPENSE

30-1916-828 $1,500 $1,500 0.0%

HEALTH REIMBURSEMENT 

ACCOUNT EXPENSE

30-1916-830 $6,615 $6,615 0.0%
OPEB EXPENSE

30-1916-950 $550,000 $550,000 0.0%
DEPRECIATION

TOTAL 30-1916 $4,011,865 $3,625,511 10.7%

FY1617 1916 WWTP 3-2-16.xlsm Page 8



Number of 

Persons

Cost Per 

Person

CEUs Per 

Person

Travel 

Expense
Total Cost

1 $82 0 No $82
2 $88 0 No $176
12 $35 0 No $420
21 $30 0 No $630
3 $103 0 No $309
0 $100 0 No $0

Total Cost $1,617

2 $240 12 Yes $480
2 $35 14 Yes $70
4 $75 3 No $300
1 $65 6 No $65
1 $125 5.25 No $125
4 $75 4.25 No $300
5 $99 9 No $495
1 $210 NA No $210
2 $125 12 No $250
2 $125 12 No $250
2 $125 12 No $250
1 $4,000 NA Yes $4,000
2 $500 20 No $1,000

Total Cost $7,795

Certification test fees

WEASC Membership
Operator License Renewal

FY 1617 WWTP - Dues, Memberships & Training Expense Budget Justification

Item

Dues & Memberships Expense

AWWA Membership
WEF Membership

WEF MOP 11 Operation of WWTP

SC Operators Conference
Pine Island Workshops
WEASC Specialty Pretreatment Conf
WEA/AWWA Safety Seminar

PE License Renewal

Training Expense

SC Environmental Conference

WEA/AWWA Lab Workshop
Self Study Course & Manual

Software Training (MS Access)
Software Training (MS Word)
Software Training (MS Excel)
Maintenance Tech pump training
Management Training



Number of 

Nights

Hotel Cost 

Per Person 

Per Day

Number of 

Days

Food Cost 

Per Person 

Per Day

SC Environmental 
Conference 2 3 $173 3 $51 $60 $1,464

SC Operators Conference 2 2 $141 3 $51 $200 $1,270
Maintenance Tech Pump 
Training 1 5 $100 5 $60 $1,400 $2,200

Ovivo MBR Operator's 
Workshop 2 2 $150 3 $30 $600 $1,980

CM's Christmas Luncheon 2 0 $0 1 $30 $0 $60

Total Cost $6,974

Travel Expense Budget Justification

Item
Number of 

Persons

Lodging Expense Meals Expense

Travel Cost 

Per Person
Total Cost



Chemical Units

Estimated 

Annual 

Quantity

Unit Price 

Including 

Freight

Total Annual 

Cost
Primary Use Supplier

Lime Lbs 5000 $0.180 $900 Disinfection of SSO's & 
stormwater catchbasins Brenntag

Chlorine - 1 Ton Cylinders Tons 40 $390 $15,600 Effluent Disinfection Brenntag

Sulfur Dioxide - 1 Ton Cylinders Tons 20 $695 $13,900 Effluent De-chlorination Brenntag

HTH Powered Chlorine Lbs 0 $1.740 $0 Clarifier Weir Maintenance Brenntag

Sodium Hypochlorite Gal 660 $1.790 $1,181 Sludge Thickener Membrane 
Cleaning Univar

Polymer Tankers 9 $17,550 $157,950 Dewatering Coagulant Polydyne

Polymer Solvent Gal 15 $17.000 $255 Polymer Spill Cleanup Polydyne

Aluminum Sulfate, 48% Tons 36 $300 $10,800 Phosphorus Removal Univar

Chlorine scrubber defoamer Gal. 4 52.5 $210 Chlorine scrubber operation Evoqua
Subtotal $200,796
7% Tax $14,056
Total $214,852

FY 1617 WWTP Chemical Budget Justification



Description Quantity Unit Price Total Expense
Argus Hazco QRAE3 gas detectors with calibration equipment   

QRAE 3 Pumped 4 gas detector 4 $1,038 $4,152
QRAE3 Calibration cradle 4 $989 $3,956
EchoView Host 2 $1,299 $2,598
116 liter Quad Bottle Cal Gas 1 $249 $249
Hazmat shipping $39
SC Sales Tax 1 $770

Total Expense $11,764

Description Quantity Unit Price Total Expense
Purchase: NEW 2016 Ford F350 Service Truck $28,200

Budget Expense $28,000

The purchase of a new 2016 Ford F350 Service Truck is needed to replace #4124, a 
2000 Chevrolet 3500 HD service Truck with 122,000 miles currently used by the new 
WWTP Maintenance Technician. The AutoCrane currently on #4124 will be mounted 
on the new service truck

FY 1617 WWTP Equipment Justification

The WWTP requests to purchase 4 Argus Hazco QRAE# gas detectors. These are 4 gas 
detection units that will provide specific gas detection monitoring for each individual 
entering a confined space. These units will be linked remotely with an EchoView Host 
unit that will remotely monitor multiple units that are attached to personnel in a 
confined space. As well additional equipment will be purchased that allows these units 
to be calibrated automatically while maintaining a fully charged state for unplanned 
confined space entry at any hours. The OSHA standard for Confined Space Entry now 
requires monitoring of each individual in a confined space that is greater than 5 feet 
away from any stationary gas detection equipment.

Cayce’s Public Safety department already utilizes this specific brand of equipment. The 
purchased of these detectors will standardize the equipment used between the Utility 
department (WWTP, WTP, and Utility Field Crews) & the Fire Department. These 
units will be kept at the Public Safety’s Fire House and checked out as needed by the 
Utility Department personnel. 



Description Quantity Unit Price Total Expense
BioRem Odor Control Recirculation Pump/Motor assembly $5,350

Budget Expense $5,350

Description Quantity Unit Price Total Expense
Headworks Rotating Screen  Impellor Drive Unit Egger Pump $13,200

Budget Expense $13,200

Description Quantity Unit Price Total Expense
Wilo Anaerobic Mixer, TR60-2.41-4/12, 6.4hp 1680rpm 460 ~3   $9,500

Budget Expense $9,500

The WWTP Maintenance Dept. would like to purchase a Ovivo Proprietary 
IMPELLER DRIVE UNIT EGGER PUMP to be a spare backup unit for the headworks 
rotating screen units (3). The pump is a German brand and there is a long lead time for 
parts to rebuild a failed pump. The placement of the pump also acts as a barrier to flow 
short-circuiting under the screen, so when a failed pump is pulled for rebuild, the entire 
screen has to be isolated and is not available for operation. The spare unit will allow for 
quick exchange and get the down unit back up and operational in a matter of hours.

The WWTP Maintenance Dept. would like to purchase a proprietary Wilo 6000250 
Mixer, TR60-2.41-4/12, 6.4hp 1680rpm 460 ~3    to be a spare backup unit for the 
Carousel Anaerobic Tanks (12). The submersible mixer is a German brand and there is 
a long lead time for parts to rebuild a failed mixer. The tank is utilized for phosphorus 
removal of the WWTP influent upstream of the aerobic section of the activated sludge 
process. Proper mixing without introduction of oxygen is critical to the process of 
binding phosphorus into the bacteria biomass. The spare unit will allow for quick 
exchange and get the down unit back up and operational in a matter of hours.

The WWTP Maintenance Dept. would like to purchase a replacement BioRem Odor 
Control recirculation pump/motor assembly. The current pump/motor assembly is 
heavily corroded due to the low PH water solution that it pumps. The recirculation 
pump is critical to the system as it keeps the biomass moist and alive that grows in the 
tanks upper media area. The air contaminated with H2S and Methane gases is pulled 
out of the Headworks Tanks upper voids and circulated through the BioRem’s biomass 
to neutralize the corrosive gases. The pump/motor and/or support brackets are expected 
to fail at some point.



��

DATE PREPARED:  DEPT. WWC

DATE REV #1: DEPT CODE 30-1917

DATE REV #2: 

Account Line Item
FY 16/17 Request

FY 15/16 

Appropriation

Percent 

Change

30-1917-101 $562,746 $545,470 3.2%
SALARY AND WAGES

30-1917-102 $65,732 $55,000 19.5%
OVERTIME

30-1917-214 $1,250 $1,390 -10.1%
DUES AND MEMBERSHIP